


Tum your lifetime of experience 
into the experience of a lifetime. 

\Wre looking for execu
tives who know their way 
around the trenches as well 
as the front offices. Because 
if you're recently retired, 
there's a whole world out 
there desperately waiting to 
be taught what you spent a 
lifetime learning. 

Through the International 
Executive Service Corps-the 
not-for-profit organization 
that sends U.S. managers to 
help businesses in developing 
nations-you can volunteer 
for short-term assignments 
in foreign countries where 
you're truly needed. Although 
you will not be paid, you and 
your spouse will receive all 
expenses, plus the personal 
satisfaction of teaching 
others while you discover 
[...]
though the amount is small compared to that of industrial 
wastes from manufacturing facilities, these wastes must be 
treated and discharged in a manner not similar to the operation 
of the later. As technology advances, a large number of wastes
producing institutions have been established. The U.S. Envi
ronmental Protection Agency (USEPA) has estimated that the 
total amount of hazardous wastes generated by research/ed
ucational institutions ranges from 2,000 to 4,000 metric tons 
per year in the United States (1) . 

Wastes generation at educational and research institutions 
differs from that of industrial manufacturing plants. Gener
ally, educational and research institutions use a small amount 
of a wide variety of chemicals, as a result, the wastes generated 
are only small quantities of a wide diversity of materials instead 
of a large volume. The discharge of wastes from educational 
and research institutions, therefore, requires more efforts to 
the implementation of appropriate management strategies for 
these wastes (2) . 

For the past years, the Republic of China, prompted by the 
need of developing competitive novel chemical and biological 

Environmental Progress (Vol. 10, No.4) 

products for the expanding local market as a result of its 
economic bloom, has intensified research activities. More and 
more public and private research centers have emerged and 
thus almost all kinds of wastes have been generated by these 
organizations. As pollution control regulations become more 
rigid, treatment solutions to these waste have attracted much 
attention from all parties. Waste generation from these re
search activities is by all respects identical to those mentioned 
above for similar research laboratories. To cope with the waste 
discharge problems, and also to encourage and enforce envi
ronmental protection measures, the Environmental Protection 
Administration in the R.O.C. has promulgated regulations 
which mandate educational and research institutions to comply 
with strict discharge standards. 

Wastes produced by educational and research institutions 
exist in the liquid (aqueous), gas and solid states. Wastewaters 
produced from educational and research institutions are char
acteristic of low amount and high variety, and may incur severe 
toxicity and hazards to the environment. For quite a period 
of time, wastewaters from research institutions in the R.O.C. 
had not been adequately and sufficiently treated. Sometimes, 
direct dumping of wastes into the open sewer without treatment 
was the only mean, while such untreated wastes, through evap
oration to air and leaching into the ground, may lead to a 
significant cause of environmental pollution. 

Since its establishment in 1984, the Development Center for 
Biotechnology (DCB) has been actively conducting researches 

November, 1991 281 



Strom Water Ditch 

Laboratory 
Space 

Strom Water Ditch Wastewater Main 

FIGURE 1. The Plan of DCB Laboratory Building and Layout of Wastewater Collection and Discharge Lines 

on developing existing or novel bioproducts under the auspices 
of the R.O.C. government. The center includes microbiology 
and fermentation, wastewater treatment process research, ag
ricultural biotechnology. molecular biology, biochemistry, ap
plied chemistry, cell biology and immunology, and 
fermentation process development. The institute has the lab
oratory space of about 54,000 square feet and currently em
ploys more than three-hundred scientists and engineers from 
all fields . To assure compliance with the regulations, the DCB 
has had to dispose of all wastes generated in a rightful manner 
before draining to the sewer. As the major source of waste 
discharge, the water wastes from laboratory sinks are collected 
and treated in a well-equipped wastewater treatment plant. 
The wastewater treatment plant is the first one built for ed-

ucational and research institutions in the city of Taipei, and 
since July of 1989, the plant has been operated successfully as 
designed. 

In the following discussion, particular emphasis will be laid 
on liquid waste characteristics and the resulting treatment plant 
performance. The waste management program at DCB will 
also be briefly outlined. 

WASTEWATER POLLUTION PREVENTION 
PRACTICES 

The most distinct pollution discharge at DCB is the 
wastewater. In this section, wastewater generation and method 

Table 1 Wastewater Discharges from the DCB Laboratories 

Division (I) Wastewater Volume Remarks 
output discharged (LI day) 

Microbiology Fermentation Broth 3 (2) 
& Fermentation 

Cooling Water, 8hr x 150Llhr 1,200 
Wastewater Treatment Reactor effluent 2 (3) 
Laboratory Sinks, Ihr x 360Llhr 360 
Central Cleaning, 4hr x 300Llhr 1,200 

Molecular Biology 
Biochemistry 
Cell Biology 

& Immunology Laboratory Sinks, O.5hr x 360Llhr 180x5 (2) 
Applied Chemistry Central Cleaning, 4hr x 300Llhr 1,200x 5 
Agricultural Biotechnology Cooling, general, 8hr x lOOLlhr 800 

Total 10,465 Llday 

(I) Waste broth from the Fermentation Process Development Division is separately accounted for in Table 2. 
(2) Organic solvents were collected and was contracted out for treatment by a hazardous waste treatment company (see 

text). 
(3) Wastewater analysis residues (for example COD) were collected and treated by contractor assigned by the" Association 

of Wastewater Analytical Laboratory". 

262 November, 1991 Environmental Progress (Vol. 10, No.4) 



Table 2 Wastewater Discharge from Large Fermenters In the Fermentation Process Development Division 
Fermenter Number Application Wastewater Discharge Wastewater Flowrate 

Sizes Frequency Discharges Quantity (L) (Llmonth) 
5L 0.5 / month cooling 1,500 753 

waste broth 5 
15L 0.5 / month cooling 2,000 1,007 

waste broth 15 
20L 2 x I / month cooling 2,500 5,040 

waste broth 20 
150L 2 2x I/month cooling 9,600 19,350 

waste broth 70 
1,500L 0.5/month cooling 10,000 5,750 

waste broth 1,500 
Total (per month) 
Flowrate per day (Llday) 

of treatment are described. The governing regulations is also 
introduced. 

Research Laboratory Wastewater Regulations in the 
R.O.C. 

A campaign launched in the year 1989, called "Project No
bel" , was aimed at enforcing wastewater control for educa
tional and research institutions in the R.O.C. Under this 
project, pollution problems because of wastes generated from 
educational and research institution laboratories should be 
corrected within the period between the 1st of July, 1989 and 
June 30,1990. Wastewater pollution control under this project 
was legally regulated under the "Water Pollution Control 
Law." Under this law, each educational and research insti
tution must establish its wastewater discharge point, and local 
environmental protection bodies are to sample wastewater dis
charge at random and test for the violation of the wastewater 
discharge limits. Waste constituents limited by the standards 
include itemized toxic organics and heavy metals. For example, 
the limiting values for Pb, Hg, Cr, and Cu are 1.0, 0.005, 0.1, 
and 3.0 mg/L, respectively. For the general wastewater char
acterizations such as COD, BOD, and SS, the limits are 300, 
80 and 200 mg/L, respectively. In addition, the effluent should 
be a clear liquid as defined by a 15 cm of the "Visibility" test 
(3) . 

The Development Center for Biotechnology has taken a lead 
over all other educational and research institutions in the Taipei 
area in its ability to comply with the above regulations. 

31,901 
1,063 

Wastewater Flowrate 
Except for the sanitary wastewaters of kitchen and lavatory 

origins, wastewaters from laboratory bench sinks were col
lected by wastewater mains and discharged to a central 
wastewater treatment plant. The general layout of the DCB 
wastewater pipelines are illustrated in Figure 1. 

The kind and amount of wastewater flows each day from 
different divisional laboratories at DCB are summarized in 
Table 1 and wastewater flows each month from the Fermen
tation Process Development division are separately listed in 
Table 2. The listed amount did not include any organic solvents 
which may be environmental hazardous and may impose un
desirable effects on the biological treatment processes (see foot
notes of Table 1). Organic solvents used in the biotechnology 
laboratory are mainly from the operations of electrophoresis, 
cell treatment buffers, and liquid chromatography. Under a 
detailed hazardous waste management program, these solvents 
were collected in the glass bottles and were sent to a hazardous 
waste treatment company for disposal by contract. The amount 
of hazardous organics collected at DCB, however, was usually 
less than one liter per month from each laboratory. 

Wastewater flows into the treatment plant were continuously 
metered. The measured flowrates during the Spring season of 
1990 averaged at 12 cubic meters per day (CMD). This amount 
of flow was approximately accountable from the 11 CMD as 
indicated in Tables 1 and 2. In addition, water supply was 
metered at 16 CMD during the same period of time. This 
amount, minus an approximated 6 CMD (300 persons at around 

_ •• 
• ," .!!; ' ., . "" , --r---r--

_!.l11 
_. 

FIGURE 2. A Typical One-day Flow Pattern of Wastewater Into the DeB Wastewater Treatment Plant 

Environmental Progress (Vol. 10, No_ 4) November, 1991 263 



Influent 

T -2 

i 
CIRl A_B . 

I 
i 

r-------~--.., ~ 
I I 
I I 

• P-8 ,. 

I I 1 

: ~-10 
I I T -1 Coarse Screen 

T -4 T-6A 

3B . Om' 9 . 6m' 

40.3m' 

U 
T -8 T --11 

T-SRBC 
I I 
1 I 
I Future Extension 1 ____________ J 

T -1. Equaliz.at.ion Tank 
T -3 Primary Clarifier 
B-IABBlowm 

T-6 Sec:ondU)' Quificr A 

T -6 Soconduy Clarifier B 
T-7A Effiuent Holdin, 

T-8 Aerobic Dilcstcr 
T -9 Sludae Thickener 
T-10 Slud,. Holding 
T-11 Clean W'IM (badtwash) 
F-l Sand Filter T-4AuationTan1c T -7B Chlorination 

FIGURE 3. Flow Scheme of the DeB Waatewater Treatment Plant 

20 L per person per work day) sanitary uses, also indicates an 
approximate balance in the water use. 

A typical wastewater flow as recorded by the flow meter 
during a work day (May 16, 1990) is shown in Figure 2. It can 
be observed that the flow into the treatment plant became 
intensified between 9 a.m. and 16 p.m. Flow during the night 
was minimal. A flow pattern like that in Figure 2 amounts to 
a total flow of 7.0 CMD. 

Description: tbe DCB Wastewater Treatment Process 
The central wastewater treatment plant at DCB is comprised 

of biological processes which are designed to meet the sec
ondary treatment standards. An activated sludge process and 
a rotating biological contractor (RBC) are installed in parallel. 
Detailed layout of the whole plant is shown in Figure 3. 
Wastewaters coming from the mains pass through a fine screen 
into an equalization tank of 70 cubic meters. Before gravity 
flow into the equalization tank, wastewater is retained in a 
trough at which end a V-notch weir is installed. Wastewater 
level in the front of the weir is monitored using a sonar liquid 
level detector which translates the readings into flowrates. 
Wastewater in the equalization tank is mixed by aeration. From 
the equalization tank wastewater is pumped into a primary 
settling tank. The pumping time is automatically controlled 
by a water level sensor. From the primary settling tank, 
wastewater overflows in equal proportions into the parallel 
activated sludge and RBC tanks. Wastewater treatment then 
follows the general operations of activated sludge and RBC 
processes, from which excess sludge is pumped to an aerobic 
digestion tank. Effluents from the secondary clarifiers are con
verted in a holding tank and pressurized through a sand filter 
for polishing suspended solids (SS) which may at times produce 
clarity problem, resulting in violating the visibility standards. 
Finally, the effluent flow through the chlorination tank before 

264 November, 1991 

discharging into the designated discharge point is shown in 
Figure 2. 

The excess sludge from both the activated sludge and the 
RBC is wasted into an aerobic digestion tank in which sludge 
is aerated for a prolonged period of time. Suspension from 
the digester is settled at a sludge thickener, from which the 
supernatant is returned to the equalization tank. Thickened 
sludge is periodically hauled away by truck. 

The treatment plant is delicately built through good design 
and planning. Noise and other nuisance are well controlled. 
Such existence of a wastewater treatment plant in the urban 
city is esthetically acceptable. 

TREATMENT PLANT OPERATION 

The operation of the DCB wastewater treatment plant was 
conducted to meet wastewater discharge limits. The main op
eration control of the plant is centered on the activated sludge 
and RBC units. Because the influent flowrate and its COD 
were much lower than the designed values, probably the bi
ological treatment units were not operated at the optimal con
ditions. Taking the activated sludge as an example, the low 
flowrate and low BOD together resulted in a very low mixed 
liquor suspended solid (MLSS) concentration. Process control 
using the rational mean cell residence time method, has made 
much of the time not feasible . Basically, simplicity is sought 
for in the plant operation, while maximizing MLSS retention. 
Because the flow from the equalization tank was automatically 
controlled, the hydraulic residence times of the activated sludge 
and RBC were controlled by the average daily flow rather than 
by a designated value. Secondary sludge of the activated sludge 
was returned to the aeration tank at about ninety five percent 
(95070) to increase MLSS. Small amount of RBC secondary 
sludge is returned whenever biofilm on RBC is observed low. 

Environmental Progress (Vol. 10, No.4) 



6000 

5000 

e 4000 

~ 

£ 3000 
, 

" ~ .. 2000 
si Ni ;; 

E 
" U 1000 

0 

-~:.~~---1 
Fall WI.ter 

0 100 200 300 400 

Operation Period (days) 

FIGURE 4. Cumulative Wastewlter Flow It DCB dur-Ing the Period of Spring Ind Winter In 1990 

From the above mentioned sludge management, excess sludge 
to the digester is minimal. Following excessive aerobic diges· 
tion, mass of final sludge disposal is very low. 

According to the above mentioned principle, the daily job 
of the plant operator included maintaining of proper machin· 
ery runs, meter reading, and sampling of wastewater for anal
yses at the analytical laboratory. Wastewater analyses were 
done mainly in COD. Sample-taking sites were installed at the 
points of influent before the screen, of activated sludge effluent 
from the secondary settling tank A, of RBC effluent from the 
secondary settling tank B, and of final effluent from discharge 
valve. Visibility of the effluent is measured whenever color or 
turbidity became abnormal. In addition, pH, SS, BOD, and 
heavy metal at various points were analyzed at irregular in
tervals. 

Analyses of COD, BOD, S.S. and pH followed the guidelines 
provided by the Standard Methods (4). Heavy metals were 
analyzed using atomic absorption spectrometry. Visibility test 
requires determination of the height of wastewater column 
through which a definite mark on a white disc at the column 
bottom can be seen when illuminated at 2000 Lux (lumen/m2

). 

RESULTS AND DISCUSSION 

The operation of the DCB wastewater treatment plant dem
onstrates the pollution correction measures carried out by a 
biotechnology research laboratory. In addition to providing 
the evidence of regulation compliance, results obtained from 
the operation are referable to the treatment plant design and 

1200 

1000 

::; 800 c;, 
! 
c 600 
0 
u 

400 

200 

0 
0 100 200 

operation required for similar research laboratories. Results 
generated during. this period of operation, specifically about 
wastewater flowrate and pattern, wastewater quality, biolog· 
ical treatment efficiencies of this wastewater using activated 
sludge and RBCi and the efficiency comparison between these 